



TongLing BaiNuo New Materials Co.,Ltd.

Quality inspection report of iron sulfide

ANALYSIS CERTIFICATE OF PYRITE

Sample sender: This unit

Date of Analysis: 2026-1-10

Item	Test Result (%)
S	48.6%
Fe	43.1%
SiO ₂	1.53%
H ₂ O	0.42%
As	0.03%
Pb	0.021%
Zn	0.011%
Cu	0.029%
Partical Size	0-10mm
Conclusion	Qualified (合格)

Note: This product is a non-metallic mineral and is not prone to spontaneous combustion. The result is only responsible for the sample provided. In case of any dispute, please raise it within fifteen days. The analysis sample will be kept for fifteen days; otherwise, it will be processed

No. 402, Building 9, No. 2899 North Section of Tongdu Avenue, Xihu Town,
Tongguan District, Tongling City, Anhui Province

TongLing BaiNuo New Materials Co.,Ltd.

